
 

 

 
 

 
 

 
 

 
 

 
 

 
 

 

 
 

 

 
 

 

 

TECHNICAL MEMORANDUM 

TO: Emily Schon, PE, MCES 

FROM: Christopher Larson, PE  

DATE: August 27, 2025 

RE: Study 6 - Wastewater Reuse for Aquifer Injection or Direct Lake Augmentation 
White Bear Lake Area Comprehensive Plan 

INTRODUCTION 
The White Bear Lake Area is facing complex water supply challenges including groundwater use that 
impacts the water levels in White Bear Lake. Metropolitan Council Environmental Services (MCES) is 
moving forward with Comprehensive Planning, in collaboration with the White Bear Lake Area Work 
Group, to support regional efforts to ensure equitable access to sufficient, safe, and affordable water for 
[...]
Projection: NAD 1983 HARN
Adj MN Ramsey (US Feet)
Source: Esri, SEH

Print Date: 4/14/2025

#
#
# #

#
# ##

##

#
#
#

#
#
#
#
#
#
#

#
#
#

#
#
#
#
#
#

#
#

#
#
#

#
#

# #

# ##
#

##
#
#

##
#

#
#
#
#

#
#

#
##

#
#
#

#
#

##
#
#

#
#

#
#

#
#

# ##
#

#
#
#
#

# ##
#
#
#
#

#
#
#
#

#
#

# #

# ####

########

#

#

###
#

######
# #

#

#

#

#
#
#

#

#

##

#

#
#

#
#
#
#
#
#

#
#
#
#
#
#
#
#

##
#
#
############################

####
#

#
#
#

#

#
#
#
#
#
#
#

#
#

#

#
#
#
#

#

#
#
#

#
#

#
#
#

#
# ###

#
#
#

#
#
#
# #

#
#

#
#

#
#

#

# #
#

#
#

##
#

#
#
#
#

#
#

#
#

#
#

#
#
#

#

#

# #

#

#
#

#

#

#

#

#

#

# #
#

#

#

#
#

#

#####

# #
#

# # # # # # # #
#

# # # # # # # # #

#
#

#
#

#
#
## # # # # #

##

# # # # # # # #

#
#

#

#

#
#

#

#

#

Birchwood Village

Centerville

Gem Lake

Grant

HugoLino Lakes

Mahtomedi

May Twp.

North Oaks

Shoreview

Vadnais
Heights

White
Bear Twp.

White
Bear Lake

Willernie

Stillwater

Dellwood

Stillwater
Twp.

9708

1-WL-417A

91
06

1-W
L-417

1-WL-416

6901

1-MA-419

1-
M

A
-4

18

71
22

1-V
H

-422

1-S
V

-436A

70
29

802325

8023

7651

76
50

L69

L05

L06

L03

L78

L04

L53

L09

M027

M028

M028A

M039

M041

M042

M209

M210

M219

M220

Source: Esri, Maxar, Earthstar Geographics, and the GIS User Community

¯

Legend

MCES Meters

MCES Lift Stations

# MCES Interceptors

City Boundaries0 4,500 9,0002,250
Feet

Wastewater Reuse for Aquifer Injection Concept Study
White Bear Area Comprehensive Plan



Tech Memo – Study 6 - Aquifer Injection or Direct Lake Augmentation 
White Bear Lake Area Comprehensive Plan 
August 27, 2025 
Page 3 
 
 
to 7122 if needed.  The flow at Meter 041 (M041) would be available for potential wastewater reuse.  The 
wastewater flows at M041 are shown in Table 1.   
 

Table 1 
MCES Meter 041 – Monthly Flows (Million Gallons) 

 2021 2022 2023 2024 2025 

January 74.6 74.2 76.0 82.5 86.5 

February 68.9 66.1 72.0 74.7 76.0 

March 84.5 79.8 85.8 80.7 88.6 

April 84.1 86.4 113.7 91.6 94.3 

May 84.7 91.9 90.4 100.3 95.9 

June 77.2 79.6 78.7 107.2 99.6 

July 74.9 76.5 77.5 91.9 -- 

August 72.9 76.7 77.4 99.8 -- 

September 69.4 72.8 74.2 84.4 -- 

October 71.8 73.7 81.2 82.3 -- 

November 70.9 72.4 78.0 83.9 -- 

December 74.4 76.5 83.4 88.3 -- 
      

Annual Total: 908.3 926.6 988.3 1067.6 -- 

 
As Table 1 indicates, the average flow at M041 ranged from 2.5 MGD in 2021 to 2.9 MGD in 2024.  
Based on MCES projections, the 2050 flows at M041 are estimated to be 3.7 MGD and the Ultimate flows 
at M041 are estimated to be 4.7 MGD.   
 
REGULATORY REQUIREMENTS FOR AQUIFER INJECTION 
Several State and Federal agencies could have permitting requirements for aquifer injection.  A summary 
of the potential permitting requirements is included in the following sections. 
 
United States Environmental Protection Agency (USEPA) 
USEPA Region 5 considers the aquifer injection process to be a Class V injection well and requires an 
injection well permit.  A Class V injection well permit was issued by USEPA for the aquifer storage and 
recovery (ASR) well in St. Michael, Minnesota.  The ASR process in St. Michael is injecting treated 
drinking water during periods of low demand and recovers the water during period of high demand.  
 
Minnesota Department of Health (MDH) 
Minnesota Rules, Chapter 4725, requires that a well or a boring must not be used for disposal of surface 
water, groundwater, or any other liquid, gas, or chemical.  A variance from MDH for aquifer injection of 
highly treated reclaimed wastewater would be required.  A variance was issued for the ASR well in St. 
Michael; however, injecting treated wastewater has more risk to the aquifer than injecting treated drinking 
water.   
 
Minnesota Pollution Control Agency (MPCA) 
Aquifer injection of highly treated reclaimed wastewater would require a comprehensive risk-based 
approach and currently lacks specific MPCA regulations.  While non-potable reuse applications have 
some guidance from the MPCA, a clear regulatory path for aquifer injection of reclaimed wastewater has 
not yet been established.  



Tech Memo – Study 6 - Aquifer Injection or Direct Lake Augmentation 
White Bear Lake Area Comprehensive Plan 
August 27, 2025 
Page 4 
 
 
Minnesota Department of Natural Resources (DNR) 
The Minnesota DNR would likely not have permitting requirements for the aquifer injection process.  DNR 
appropriates water but does not typically regulate water quality.  DNR did not have a permitting role in the 
St. Michael ASR well.   
 
REGULATORY REQUIREMENTS FOR DIRECT LAKE AUGMENTATION 
The permits required for direct lake augmentation are not known at this time; however, several agencies 
could have permit requirements including MPCA (wastewater discharge permit), DNR, and the Army Corp 
of Engineers.  
 
RAW WASTEWATER QUALITY 
MCES does not monitor water quality specifically coming from the WBL area.  Therefore, this evaluation 
assumes standard municipal strength wastewater with the following characteristics: 
 

 Biological Oxygen Demand (BOD): 250 mg/L  
 Total Suspended Solids (TSS): 250 mg/L 
 Total Phosphorous: 7 mg/L 
 Total Nitrogen: 40 mg/L 
 Fats, Oil, Grease (FOG): 75 mg/L 
 Chlorides: 500 mg/L 

 
Based on experience in the metro area, it is expected that chloride levels in wastewater in the White Bear 
Lake area will be elevated. The City of Forest Lake utilizes municipal ion exchange treatment for water 
softening, which discharges salt brine to the wastewater system as part of the regeneration process.  In 
addition, most of the residents of Hugo and Centerville likely soften their water using ion exchange 
softeners.  A chloride concentration of 500 mg/L is approximately the same concentration as the 
wastewater coming to the MCES Empire Water Resource Recovery Facility (WRRF) which is estimated 
to have similar water quality.   
 
RECLAIMED WATER USES AND WATER QUALITY REQUIREMENTS 
Regulatory Guidance for Wastewater Reuse 
Non-potable wastewater reuse in Minnesota is regulated by the MPCA based on type of reuse, with 
differing treatment requirements1: 
 

 Disinfected tertiary treatment applies to uses with the highest degree of human contact, such as 
root crops, residential and public landscape irrigation, toilet flushing, snow making and cooling 
towers. Total coliform limit is 2.2 MPN (Most Probable Number)/100 ml (milliliters). A turbidity 
standard of 2 NTU (Nephelometric Turbidity Units) daily average and 10 NTU daily maximum also 
applies. 

 Disinfected secondary 23 treatment applies to uses with moderate risk of human contact, such as 
irrigating cemeteries, roadway landscaping, nursery stock and sod farms, pasture for livestock, 
industrial boiler feed water and similar uses. Total coliform limit is 23 MPN/100 ml. 

 Disinfected secondary 200 treatment applies to uses with little or no potential for human contact, 
such as spray or sprinkle irrigation of animal feed, fiber, and seed crops, Christmas trees and sod 
farms. Fecal coliform limit is 200 MPN/100 ml. 
1  https://www.health.state.mn.us/communities/environment/water/docs/cwf/2018report.pdf 

 



Tech Memo – Study 6 - Aquifer Injection or Direct Lake Augmentation 
White Bear Lake Area Comprehensive Plan 
August 27, 2025 
Page 5 
 
 
Although none of the wastewater reuse standards specifically address aquifer injection, it is assumed that 
the Disinfected Tertiary Treatment standard would be the minimum standard applied to aquifer injection.   
 
Wastewater Reuse for Aquifer Injection - Water Quality Goals 
Based on experience with the St. Michael ASR well, it is assumed that the aquifer injection water quality 
would need to match the water quality of the native groundwater.  This would require removing all the 
chloride and any trace contaminants that are likely present in the wastewater (PFAS, endocrine 
disruptors, etc.) in addition to nutrients like nitrogen and phosphorus.    
 
Wastewater Reuse for Direct Lake Augmentation - Water Quality Goals 
It is assumed that water quality for direct lake augmentation would need to be equal to or better than the 
water quality in White Bear Lake.  This would require removing most of the phosphorus, nitrogen, chloride 
and any trace contaminants that are likely present in the wastewater (PFAS, endocrine disruptors, etc.). 
 
TREATMENT CAPACITY 
For this study, a wastewater reuse facility capable of producing 2 MGD of aquifer injection or direct lake 
augmentation water will be evaluated.  This will result in treating most of the wastewater currently 
available in the MCES interceptor.   
 
TREATMENT NECESSARY TO MEET WATER QUALITY GOALS 
To meet the anticipated regulatory requirements for aquifer injection or lake augmentation, a wastewater 
treatment plant would need to be constructed followed by reverse osmosis (RO).  For this study, the 
primary wastewater treatment process selected is membrane bioreactors (MBR).  The effluent from a 
membrane bioreactor has very low turbidity and suspended solids making it more suitable for RO. 
 
RO is a water purification process that uses a semi-permeable membrane to separate water molecules 
from other substances, including salts and other contaminants. Under high pressure, water is forced 
through the membrane, leaving behind the contaminants. This process results in purified 
water (permeate) that is collected for use, while the rejected contaminants are flushed away as a 
concentrate. Reverse osmosis is widely used for desalination and the production of high-purity water for 
various applications.  
 
The treatment process for this study is as follows: 
 

1. Wastewater Pretreatment: This includes screening to remove large debris, grit removal to 
separate heavy, inorganic solids, and grease/oil removal.  
 

2. Activated Sludge: The activated sludge process is a biological treatment method where oxygen 
or air is introduced into a mixture of sewage and activated sludge, which is a collection of 
beneficial bacteria and protozoa. This process breaks down organic pollutants and nutrients in 
the wastewater, resulting in the formation of a sludge that can be separated and treated. 
 

3. MBR/Sludge Thickening: The MBR process uses low pressure, submerged, hollow-fiber 
membranes to filter the water.  In this process the sludge is also thickened and sent to a sludge 
load out tank.  It is assumed that the sludge would be hauled to the MCES Metro Facility for 
processing and incineration. 
 



Tech Memo – Study 6 - Aquifer Injection or Direct Lake Augmentation 
White Bear Lake Area Comprehensive Plan 
August 27, 2025 
Page 6 
 
 

4. RO: The last step in the process is RO which is a water purification process that uses a semi-
permeable membrane to separate water molecules from other substances.  Because RO 
treatment produces pure water, the water needs to be re-mineralized to avoid having adverse 
reactions when injected into the aquifer or discharged into White Bear Lake.   
 
Approximately 20% of the water in the RO process is reject water that contains concentrated salts 
and contaminants.  To be able to produce 2 MGD of water from the RO process, approximately 
2.5 MGD of water from the wastewater treatment process is needed.  It is assumed that the RO 
reject water can be put back into the MCES sewer.   
 

5. Injection Wells (Aquifer Injection):  Two aquifer injection wells would be provided to inject 
approximately 1 MGD of water into each well.  The injection wells would be very similar to a 
typical submersible municipal well without the submersible pump.  A pitless adaptor and an 
injection pipe would be located in the well casing.  The water would be injected into the Prairie du 
Chien-Jordan sandstone aquifer.   
 

6. Augmentation Outfall (Lake Augmentation):  An outfall pipe would be provided to discharge 2 
MGD of reuse water directly into White Bear Lake.  It is assumed that the augmentation pipe 
would be kept on the lakebed using concrete armor mat.  Diffusers in the outfall pipe would be 
used to reduce injection velocity.   
 

An aquifer injection and lake augmentation treatment schematic is included as Figure 2.  The only 
difference between the two processes is whether the water is discharged into aquifer injection wells or 
into White Bear Lake.  The treatment process is assumed to be the same.  Approximate building and tank 
sizes are included.   
 
REUSE FACILTY LOCATION 
The wastewater reuse facilities for this study would require a minimum of 10 acres of land.  It is assumed 
that private property would need to be purchased.  To avoid showing a wastewater reuse facility on 
someone’s private property, a general area for the facility was identified on Figure 3.  The location of 
aquifer injection wells is also shown on Figure 3.  The location of the lake augmentation outfall is shown 
on Figure 4.   
 
STORAGE 
The aquifer injection/lake augmentation reuse treatment process, pumping, and conveyance will require 
water storage at several stages in the process including raw wastewater equalization, ground storage for 
detention, RO reject water equalization, and wastewater sludge storage.   
 
Raw Water Equalization 
To provide equalization ahead of treatment for consistent feed rates, it is assumed that equalization 
storage will be provided after the diversion structure ahead of the treatment facility.  For the 2 MGD reuse 
facility, 0.5 MG of raw water equalization is provided.   
 
Ground Storage/Detention 
After treatment, 2 MG of ground storage is provided to allow for water samples to be analyzed to ensure 
that the treatment process is working and that the water injected into the aquifer or discharged into White 
Bear Lake meets the water quality requirements.  Baffles are included in the tank to provide plug flow and 
reduce mixing.  The detention time provided by the tank is approximately one day.   



User Name: losowski
Projection: NAD 1983 HARN
Adj MN Ramsey (US Feet)
Source: Esri, SEH

Aquifer Injection Treatment Schematic

P
at

h:
 X

:\K
O

\M
\M

C
E

S
0\

18
28

80
\5

-f
in

al
-d

sg
n\

51
-d

ra
w

in
gs

\9
0-

G
IS

\M
C

E
S

_M
ap

s\
M

C
E

S
_M

ap
s.

ap
rx

Figure
3Wastewater Reuse - Aquifer Injection Concept Study

White Bear Lake Area Comprehensive Plan
This map is neither a legally recorded map nor a survey map and is not intended to be used as one. This map is a compilation of records, information, and data gathered from various sources listed on this map and is to be used for reference purposes only.  SEH does not warrant that the Geographic Information System (GIS) Data used to prepare this map are error free, and SEH does not represent that the GIS Data can be used for navigational, tracking, or any other purpose requiring exacting measurement of distance or direction or precision in the depiction of geographic features.  The user of this map acknowledges that SEH shall not be
liable for any damages which arise out of the user's access or use of data provided.

Project: MCES0 182880
Print Date: 4/15/2025

2

Aquifer Injection/Augmentation Treatment Schematic
Wastewater Reuse - Aquifer Injection Concept Study

White Bear Lake Area Comprehensive Plan



Aquifer Injection Sites

P
at

h:
 X

:\K
O

\M
\M

C
E

S
0\

18
28

80
\5

-f
in

al
-d

sg
n\

51
-d

ra
w

in
gs

\9
0-

G
IS

\M
C

E
S

_M
ap

s\
M

C
E

S
_M

ap
s.

ap
rx

Figure
2Wastewater Reuse - Aquifer Injection Concept Study

White Bear Area Comprehensive Plan
This map is neither a legally recorded map nor a survey map and is not intended to be used as one. This map is a compilation of records, information, and data gathered from various sources listed on this map and is to be used for reference purposes only.  SEH does not warrant that the Geographic Information System (GIS) Data used to prepare this map are error free, and SEH does not represent that the GIS Data can be used for navigational, tracking, or any other purpose requiring exacting measurement of distance or direction or precision in the depiction of geographic features.  The user of this map acknowledges that SEH shall not be